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ANNEX-3 

FCC Test Report 

FCC ID: 2ALJJT85PRO 

Applicant: 

Address: 

Manufacturer: 

Address: 

EUT: 

Trade Mark: 

Model Number: 

Date of Receipt: 

Test Date: 

Date of Report: 

Prepared By: 

Address: 

Applicable 

Standards: 

Test Result: 

PCD, LLC   

1500 Tradeport Drive, Suite A, Orlando, Florida, United States 

HAIER MOBILE COMMUNICATION LIMITED 

FLAT/RM I-1 BLK 2 4/F GOLDEN DRAGON IND CTR 162-170 TAI LIN PAI ROAD 

KWAI CHUNG NT HONGKONG   

10.1inch tablet 

N/A 

T85 PRO 

Aug. 11, 2023 

Aug. 11, 2023 - Sep. 01, 2023 

Sep. 01, 2023 

Shenzhen DL Testing Technology Co., Ltd. 

101-201, Building C, Shuanghuan, No.8, Baoqing Road, Baolong Industrial Zone, Baolong 
Street, Longgang District, Shenzhen, Guangdong, China

FCC CFR Title 47 Part22 Subpart H 

FCC CFR Title 47 Part24 Subpart E 

FCC CFR Title 47 Part27   

ANSI/ TIA/ EIA-603-E-2016 

FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
ANSI C63.26:2015 

Pass 
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03 Peak-to-Average Ratio 

Band Bandwidth (MHz) UL Channel RB Size RB Position Modulation Result (dB) high Limit (dB) Verdict 

Band2 1.4 18607 1 #0 QPSK 3.68 13 PASS 

Band2 1.4 18607 1 #0 QAM16 4.69 13 PASS 

Band2 1.4 18900 1 #0 QPSK 3.86 13 PASS 

Band2 1.4 18900 1 #0 QAM16 4.79 13 PASS 

Band2 1.4 19193 1 #0 QPSK 2.88 13 PASS 

Band2 1.4 19193 1 #0 QAM16 3.84 13 PASS 

Band2 3 18615 1 #0 QPSK 3.83 13 PASS 

Band2 3 18615 1 #0 QAM16 4.65 13 PASS 

Band2 3 18900 1 #0 QPSK 3.94 13 PASS 

Band2 3 18900 1 #0 QAM16 5.01 13 PASS 

Band2 3 19185 1 #0 QPSK 3.37 13 PASS 

Band2 3 19185 1 #0 QAM16 4.28 13 PASS 

Band2 5 18625 1 #0 QPSK 3.87 13 PASS 

Band2 5 18625 1 #0 QAM16 4.73 13 PASS 

Band2 5 18900 1 #0 QPSK 3.97 13 PASS 

Band2 5 18900 1 #0 QAM16 4.87 13 PASS 

Band2 5 19175 1 #0 QPSK 3.69 13 PASS 

Band2 5 19175 1 #0 QAM16 4.53 13 PASS 

Band2 10 18650 1 #0 QPSK 3.99 13 PASS 

Band2 10 18650 1 #0 QAM16 4.84 13 PASS 

Band2 10 18900 1 #0 QPSK 4.10 13 PASS 

Band2 10 18900 1 #0 QAM16 5.11 13 PASS 

Band2 10 19150 1 #0 QPSK 3.81 13 PASS 

Band2 10 19150 1 #0 QAM16 4.81 13 PASS 

Band2 15 18675 1 #0 QPSK 3.91 13 PASS 

Band2 15 18675 1 #0 QAM16 4.75 13 PASS 

Band2 15 18900 1 #0 QPSK 4.06 13 PASS 

Band2 15 18900 1 #0 QAM16 5.11 13 PASS 

Band2 15 19125 1 #0 QPSK 3.42 13 PASS 

Band2 15 19125 1 #0 QAM16 4.33 13 PASS 

Band2 20 18700 1 #0 QPSK 3.89 13 PASS 

Band2 20 18700 1 #0 QAM16 4.72 13 PASS 

Band2 20 18900 1 #0 QPSK 4.15 13 PASS 

Band2 20 18900 1 #0 QAM16 5.10 13 PASS 

Band2 20 19100 1 #0 QPSK 3.46 13 PASS 

Band2 20 19100 1 #0 QAM16 4.47 13 PASS 

Band4 1.4 19957 1 #0 QPSK 3.69 13 PASS 

Band4 1.4 19957 1 #0 QAM16 4.82 13 PASS 

Band4 1.4 20175 1 #0 QPSK 3.73 13 PASS 

Band4 1.4 20175 1 #0 QAM16 4.76 13 PASS 

Band4 1.4 20393 1 #0 QPSK 4.73 13 PASS 
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Band4 1.4 20393 1 #0 QAM16 5.92 13 PASS 

Band4 3 19965 1 #0 QPSK 3.89 13 PASS 

Band4 3 19965 1 #0 QAM16 4.90 13 PASS 

Band4 3 20175 1 #0 QPSK 3.93 13 PASS 

Band4 3 20175 1 #0 QAM16 4.88 13 PASS 

Band4 3 20385 1 #0 QPSK 4.78 13 PASS 

Band4 3 20385 1 #0 QAM16 5.76 13 PASS 

Band4 5 19975 1 #0 QPSK 3.87 13 PASS 

Band4 5 19975 1 #0 QAM16 4.86 13 PASS 

Band4 5 20175 1 #0 QPSK 4.09 13 PASS 

Band4 5 20175 1 #0 QAM16 4.84 13 PASS 

Band4 5 20375 1 #0 QPSK 4.62 13 PASS 

Band4 5 20375 1 #0 QAM16 5.35 13 PASS 

Band4 10 20000 1 #0 QPSK 3.90 13 PASS 

Band4 10 20000 1 #0 QAM16 4.88 13 PASS 

Band4 10 20175 1 #0 QPSK 4.14 13 PASS 

Band4 10 20175 1 #0 QAM16 5.02 13 PASS 

Band4 10 20350 1 #0 QPSK 4.44 13 PASS 

Band4 10 20350 1 #0 QAM16 5.53 13 PASS 

Band4 15 20025 1 #0 QPSK 3.91 13 PASS 

Band4 15 20025 1 #0 QAM16 4.95 13 PASS 

Band4 15 20175 1 #0 QPSK 4.21 13 PASS 

Band4 15 20175 1 #0 QAM16 5.11 13 PASS 

Band4 15 20325 1 #0 QPSK 4.07 13 PASS 

Band4 15 20325 1 #0 QAM16 4.99 13 PASS 

Band4 20 20050 1 #0 QPSK 3.86 13 PASS 

Band4 20 20050 1 #0 QAM16 4.81 13 PASS 

Band4 20 20175 1 #0 QPSK 4.70 13 PASS 

Band4 20 20175 1 #0 QAM16 5.65 13 PASS 

Band4 20 20300 1 #0 QPSK 3.67 13 PASS 

Band4 20 20300 1 #0 QAM16 4.42 13 PASS 

Band5 1.4 20407 1 #0 QPSK 5.20 13 PASS 

Band5 1.4 20407 1 #0 QAM16 6.10 13 PASS 

Band5 1.4 20525 1 #0 QPSK 4.85 13 PASS 

Band5 1.4 20525 1 #0 QAM16 5.57 13 PASS 

Band5 1.4 20643 1 #0 QPSK 4.83 13 PASS 

Band5 1.4 20643 1 #0 QAM16 5.70 13 PASS 

Band5 3 20415 1 #0 QPSK 5.17 13 PASS 

Band5 3 20415 1 #0 QAM16 5.89 13 PASS 

Band5 3 20525 1 #0 QPSK 4.73 13 PASS 

Band5 3 20525 1 #0 QAM16 5.70 13 PASS 

Band5 3 20635 1 #0 QPSK 4.82 13 PASS 

Band5 3 20635 1 #0 QAM16 5.51 13 PASS 

Band5 5 20425 1 #0 QPSK 5.36 13 PASS 

mailto:service@dl-cert.com


 

Test Report       Tel: 400-688-3552       Web:www.dl-cert.com       Email: service@dl-cert.com     Page 4 of 293 
 

Band5 5 20425 1 #0 QAM16 5.91 13 PASS 

Band5 5 20525 1 #0 QPSK 4.64 13 PASS 

Band5 5 20525 1 #0 QAM16 5.26 13 PASS 

Band5 5 20625 1 #0 QPSK 5.14 13 PASS 

Band5 5 20625 1 #0 QAM16 5.87 13 PASS 

Band5 10 20450 1 #0 QPSK 5.12 13 PASS 

Band5 10 20450 1 #0 QAM16 6.09 13 PASS 

Band5 10 20525 1 #0 QPSK 4.52 13 PASS 

Band5 10 20525 1 #0 QAM16 5.45 13 PASS 

Band5 10 20600 1 #0 QPSK 5.09 13 PASS 

Band5 10 20600 1 #0 QAM16 5.88 13 PASS 

Band66 1.4 131979 1 #0 QPSK 3.67 13 PASS 

Band66 1.4 131979 1 #0 QAM16 4.78 13 PASS 

Band66 1.4 132322 1 #0 QPSK 4.21 13 PASS 

Band66 1.4 132322 1 #0 QAM16 5.02 13 PASS 

Band66 1.4 132665 1 #0 QPSK 4.26 13 PASS 

Band66 1.4 132665 1 #0 QAM16 5.34 13 PASS 

Band66 3 131987 1 #0 QPSK 3.84 13 PASS 

Band66 3 131987 1 #0 QAM16 4.71 13 PASS 

Band66 3 132322 1 #0 QPSK 4.32 13 PASS 

Band66 3 132322 1 #0 QAM16 5.19 13 PASS 

Band66 3 132657 1 #0 QPSK 4.24 13 PASS 

Band66 3 132657 1 #0 QAM16 5.35 13 PASS 

Band66 5 131997 1 #0 QPSK 3.86 13 PASS 

Band66 5 131997 1 #0 QAM16 4.76 13 PASS 

Band66 5 132322 1 #0 QPSK 4.29 13 PASS 

Band66 5 132322 1 #0 QAM16 5.09 13 PASS 

Band66 5 132647 1 #0 QPSK 4.28 13 PASS 

Band66 5 132647 1 #0 QAM16 5.25 13 PASS 

Band66 10 132022 1 #0 QPSK 3.89 13 PASS 

Band66 10 132022 1 #0 QAM16 4.94 13 PASS 

Band66 10 132322 1 #0 QPSK 4.10 13 PASS 

Band66 10 132322 1 #0 QAM16 5.15 13 PASS 

Band66 10 132622 1 #0 QPSK 4.09 13 PASS 

Band66 10 132622 1 #0 QAM16 4.97 13 PASS 

Band66 15 132047 1 #0 QPSK 3.93 13 PASS 

Band66 15 132047 1 #0 QAM16 4.90 13 PASS 

Band66 15 132322 1 #0 QPSK 3.76 13 PASS 

Band66 15 132322 1 #0 QAM16 4.68 13 PASS 

Band66 15 132597 1 #0 QPSK 4.27 13 PASS 

Band66 15 132597 1 #0 QAM16 5.23 13 PASS 

Band66 20 132072 1 #0 QPSK 3.90 13 PASS 

Band66 20 132072 1 #0 QAM16 4.82 13 PASS 

Band66 20 132322 1 #0 QPSK 3.71 13 PASS 
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Band66 20 132322 1 #0 QAM16 4.38 13 PASS 

Band66 20 132572 1 #0 QPSK 4.80 13 PASS 

Band66 20 132572 1 #0 QAM16 5.60 13 PASS 

Band7 5 20775 1 #0 QPSK 4.11 13 PASS 

Band7 5 20775 1 #0 QAM16 4.81 13 PASS 

Band7 5 21100 1 #0 QPSK 2.77 13 PASS 

Band7 5 21100 1 #0 QAM16 3.62 13 PASS 

Band7 5 21425 1 #0 QPSK 3.58 13 PASS 

Band7 5 21425 1 #0 QAM16 4.39 13 PASS 

Band7 10 20800 1 #0 QPSK 4.16 13 PASS 

Band7 10 20800 1 #0 QAM16 5.07 13 PASS 

Band7 10 21100 1 #0 QPSK 2.42 13 PASS 

Band7 10 21100 1 #0 QAM16 3.51 13 PASS 

Band7 10 21400 1 #0 QPSK 3.56 13 PASS 

Band7 10 21400 1 #0 QAM16 4.42 13 PASS 

Band7 15 20825 1 #0 QPSK 4.14 13 PASS 

Band7 15 20825 1 #0 QAM16 5.05 13 PASS 

Band7 15 21100 1 #0 QPSK 2.53 13 PASS 

Band7 15 21100 1 #0 QAM16 3.57 13 PASS 

Band7 15 21375 1 #0 QPSK 4.16 13 PASS 

Band7 15 21375 1 #0 QAM16 5.07 13 PASS 

Band7 20 20850 1 #0 QPSK 4.17 13 PASS 

Band7 20 20850 1 #0 QAM16 4.83 13 PASS 

Band7 20 21100 1 #0 QPSK 2.59 13 PASS 

Band7 20 21100 1 #0 QAM16 3.59 13 PASS 

Band7 20 21350 1 #0 QPSK 4.75 13 PASS 

Band7 20 21350 1 #0 QAM16 5.80 13 PASS 
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Band2 QPSK BW=1.4MHz Channel=18607 RB Size=1 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=18607 RB Size=1 Position=#0 
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=1.4MHz Channel=19193 RB Size=1 Position=#0 

 

Band2 QAM16 BW=1.4MHz Channel=19193 RB Size=1 Position=#0 
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Band2 QPSK BW=3MHz Channel=18615 RB Size=1 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=18615 RB Size=1 Position=#0 
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Band2 QAM16 BW=3MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QPSK BW=3MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=3MHz Channel=19185 RB Size=1 Position=#0 

 

Band2 QAM16 BW=3MHz Channel=19185 RB Size=1 Position=#0 
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Band2 QPSK BW=5MHz Channel=18625 RB Size=1 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=18625 RB Size=1 Position=#0 
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Band2 QPSK BW=5MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=5MHz Channel=19175 RB Size=1 Position=#0 

 

Band2 QAM16 BW=5MHz Channel=19175 RB Size=1 Position=#0 
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Band2 QPSK BW=10MHz Channel=18650 RB Size=1 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=18650 RB Size=1 Position=#0 
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Band2 QPSK BW=10MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QPSK BW=10MHz Channel=19150 RB Size=1 Position=#0 
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Band2 QAM16 BW=10MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=10MHz Channel=19150 RB Size=1 Position=#0 
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Band2 QPSK BW=15MHz Channel=18675 RB Size=1 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=18675 RB Size=1 Position=#0 
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Band2 QPSK BW=15MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QPSK BW=15MHz Channel=19125 RB Size=1 Position=#0 

 

Band2 QAM16 BW=15MHz Channel=19125 RB Size=1 Position=#0 
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Band2 QPSK BW=20MHz Channel=18700 RB Size=1 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=18700 RB Size=1 Position=#0 
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Band2 QPSK BW=20MHz Channel=18900 RB Size=1 Position=#0 

 

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#0 
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Band2 QAM16 BW=20MHz Channel=19100 RB Size=1 Position=#0 

 

Band2 QPSK BW=20MHz Channel=19100 RB Size=1 Position=#0 
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Band4 QPSK BW=1.4MHz Channel=19957 RB Size=1 Position=#0 

 

Band4 QAM16 BW=1.4MHz Channel=19957 RB Size=1 Position=#0 
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Band4 QPSK BW=1.4MHz Channel=20175 RB Size=1 Position=#0 

 

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=1 Position=#0 
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Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=1 Position=#0 

 

Band4 QAM16 BW=1.4MHz Channel=20393 RB Size=1 Position=#0 
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Band4 QPSK BW=3MHz Channel=19965 RB Size=1 Position=#0 

 

Band4 QAM16 BW=3MHz Channel=19965 RB Size=1 Position=#0 
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Band4 QPSK BW=3MHz Channel=20175 RB Size=1 Position=#0 

 

Band4 QAM16 BW=3MHz Channel=20175 RB Size=1 Position=#0 
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Band4 QPSK BW=3MHz Channel=20385 RB Size=1 Position=#0 

 

Band4 QAM16 BW=3MHz Channel=20385 RB Size=1 Position=#0 
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Band4 QPSK BW=5MHz Channel=19975 RB Size=1 Position=#0 

 

Band4 QAM16 BW=5MHz Channel=19975 RB Size=1 Position=#0 
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Band4 QAM16 BW=5MHz Channel=20175 RB Size=1 Position=#0 

 

Band4 QPSK BW=5MHz Channel=20175 RB Size=1 Position=#0 
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Band4 QPSK BW=5MHz Channel=20375 RB Size=1 Position=#0 

 

Band4 QAM16 BW=5MHz Channel=20375 RB Size=1 Position=#0 
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Band4 QPSK BW=10MHz Channel=20000 RB Size=1 Position=#0 

 

Band4 QAM16 BW=10MHz Channel=20000 RB Size=1 Position=#0 
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Band4 QPSK BW=10MHz Channel=20175 RB Size=1 Position=#0 

 

Band4 QAM16 BW=10MHz Channel=20175 RB Size=1 Position=#0 
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Band4 QPSK BW=10MHz Channel=20350 RB Size=1 Position=#0 

 

Band4 QAM16 BW=10MHz Channel=20350 RB Size=1 Position=#0 
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Band4 QPSK BW=15MHz Channel=20025 RB Size=1 Position=#0 

 

Band4 QAM16 BW=15MHz Channel=20025 RB Size=1 Position=#0 
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Band4 QAM16 BW=15MHz Channel=20175 RB Size=1 Position=#0 

 

Band4 QPSK BW=15MHz Channel=20175 RB Size=1 Position=#0 
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Band4 QPSK BW=15MHz Channel=20325 RB Size=1 Position=#0 

 

Band4 QPSK BW=20MHz Channel=20050 RB Size=1 Position=#0 
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Band4 QAM16 BW=15MHz Channel=20325 RB Size=1 Position=#0 

 

Band4 QAM16 BW=20MHz Channel=20050 RB Size=1 Position=#0 
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Band4 QPSK BW=20MHz Channel=20175 RB Size=1 Position=#0 

 

Band4 QAM16 BW=20MHz Channel=20175 RB Size=1 Position=#0 
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Band4 QPSK BW=20MHz Channel=20300 RB Size=1 Position=#0 

 

Band4 QAM16 BW=20MHz Channel=20300 RB Size=1 Position=#0 
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Band5 QPSK BW=1.4MHz Channel=20407 RB Size=1 Position=#0 

 

Band5 QAM16 BW=1.4MHz Channel=20407 RB Size=1 Position=#0 
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=1 Position=#0 

 

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=1 Position=#0 
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Band5 QPSK BW=1.4MHz Channel=20643 RB Size=1 Position=#0 

 

Band5 QAM16 BW=1.4MHz Channel=20643 RB Size=1 Position=#0 
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Band5 QPSK BW=3MHz Channel=20415 RB Size=1 Position=#0 

 

Band5 QAM16 BW=3MHz Channel=20415 RB Size=1 Position=#0 
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Band5 QPSK BW=3MHz Channel=20525 RB Size=1 Position=#0 

 

Band5 QAM16 BW=3MHz Channel=20525 RB Size=1 Position=#0 
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Band5 QPSK BW=3MHz Channel=20635 RB Size=1 Position=#0 

 

Band5 QAM16 BW=3MHz Channel=20635 RB Size=1 Position=#0 
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Band5 QPSK BW=5MHz Channel=20425 RB Size=1 Position=#0 

 

Band5 QAM16 BW=5MHz Channel=20425 RB Size=1 Position=#0 
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Band5 QPSK BW=5MHz Channel=20525 RB Size=1 Position=#0 

 

Band5 QAM16 BW=5MHz Channel=20525 RB Size=1 Position=#0 
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Band5 QPSK BW=5MHz Channel=20625 RB Size=1 Position=#0 

 

Band5 QAM16 BW=5MHz Channel=20625 RB Size=1 Position=#0 
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Band5 QPSK BW=10MHz Channel=20450 RB Size=1 Position=#0 

 

Band5 QAM16 BW=10MHz Channel=20450 RB Size=1 Position=#0 
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Band5 QPSK BW=10MHz Channel=20525 RB Size=1 Position=#0 
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Band5 QPSK BW=10MHz Channel=20600 RB Size=1 Position=#0 

 

Band5 QAM16 BW=10MHz Channel=20600 RB Size=1 Position=#0 
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Band66 QPSK BW=1.4MHz Channel=131979 RB Size=1 Position=#0 

 

Band66 QAM16 BW=1.4MHz Channel=131979 RB Size=1 Position=#0 
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Band66 QPSK BW=1.4MHz Channel=132322 RB Size=1 Position=#0 

 

Band66 QPSK BW=1.4MHz Channel=132665 RB Size=1 Position=#0 
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Band66 QAM16 BW=1.4MHz Channel=132322 RB Size=1 Position=#0 
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Band66 QPSK BW=3MHz Channel=131987 RB Size=1 Position=#0 

 

Band66 QAM16 BW=3MHz Channel=131987 RB Size=1 Position=#0 
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Band66 QPSK BW=3MHz Channel=132322 RB Size=1 Position=#0 
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Band66 QPSK BW=3MHz Channel=132657 RB Size=1 Position=#0 
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Band66 QPSK BW=5MHz Channel=131997 RB Size=1 Position=#0 
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Band66 QPSK BW=5MHz Channel=132322 RB Size=1 Position=#0 
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Band66 QPSK BW=5MHz Channel=132647 RB Size=1 Position=#0 
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Band66 QAM16 BW=5MHz Channel=132647 RB Size=1 Position=#0 
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Band66 QPSK BW=10MHz Channel=132322 RB Size=1 Position=#0 
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Band66 QPSK BW=10MHz Channel=132622 RB Size=1 Position=#0 

 

Band66 QPSK BW=15MHz Channel=132047 RB Size=1 Position=#0 
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Band66 QAM16 BW=10MHz Channel=132622 RB Size=1 Position=#0 
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Band66 QPSK BW=15MHz Channel=132597 RB Size=1 Position=#0 
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